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S-8320S
Sample name: Li-ion battery for camera S-8320S
Consignor: Nanjing SWIT Electronics Co.,Ltd
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Chinese S-83205
Sample name N
English Li-ion battery for camera S-8320S
001041
Sample No.
Consignor Nanjing SWIT Electronics Co.,Ltd
Manufacturer Nanjing SWIT Electronics Co.,Ltd
ST/SG/AC.10/1 I/Rev.5, amend 1,38.3
UNITED NATIONS "Recommendations on the TRANSPORT OF DANGEROUS
Test method and GOODS" Manual of Tests and Criteria ST/SG/AC.10/1 I/Rev.5, amend 1,38.3
criterion
Appearance Black Plastic shell

Accepted date 2016-08-13 2016-09-02

Altitude simulation, Thermal test, Vibration, Shock, External short circuit,
Test items Impact, Overcharge, Forced discharge.

ST/SG/AC.10/11/Rev.5,amemil 38.3
The sample has passed the test items of UNITED NATIONS "Recommendations

on the TRANSPORT OF DANGEROUS GOODS" Manual of and~dteria
ST/SG/AC.10/1 I/Rev.5, amend 1,38.3. yr'v 'y ff
Conclusion
O w %
(Is_% ):
. ‘W
1-8 8 1
Comments
/ /
Consignor address Post code
N

Approver Checker Compiler
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No. Name oftest

1 Altitude simulation

2 Thermal test

3 Vibration

4 Shock

5 External
short-circuit

6 Impact

7 Overcharge

8

Forced discharge

Test environment
condition

Subcontracted
test condition

Standard requirement or the clause
number of standard

Test result

1
See Appendix 1

2
See Appendix 2

3
See Appendix 3

4
See Appendix 4

5
See Appendix 5

6
See Appendix 6

7
See Appendix 7

8
See Appendix 8

25°C-29°C;

uUN Minuel of Tests ad
Qiteria ST/SGAC, 1011/Rev5, averd 1,
383 T TestT.

UN Minal of Testsad
Qiiteria ST/SGAC. 1011/Rev5, arend ],
383 T.2TestT.2

UN Minel of Testsad
Qiteria ST/SGAC. 1011/Rev5, aved ],
383 T.3TestT.3

UN Mancel of Tests ad
Qiteria ST/ISGAC 1011/Rev5, aved 1,
383 TATestT A4

UN Minal of Tests ad
QiteriaST/SGAC 101 1/Rev5, ared 1,
383 T5TestT.5

UN Manel of Tests and
Qiteria ST/SGAC. 1011/Rev5, aved ],
3383 T.6TestT.6

UN Mincel of Tests ad
Qiteria ST/ISGAC 101 1/Rev5, arerd ],
383 T.7TestT.7

UN Minual of Tests and
QiteriaSTISTACIN1I/Rev5, aved ],
383 T.8TestT.8

Ambient temperature
Test items
Name
Subcontracted
Laboratory Address

Test conclusion

Passed

Passed

Passed

Passed

Passed

Passed

Passed

Passed

40%-56%

25°C -29C, Ambient humidity 40% -

Post code

Tel

Remarks

56%
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1 . . .
No. Name of Test Items Altitude simulation
Before After
Mass loss Residual OCV
Sample No. Sample status : Test result
Ple e, same "i(g) K ) 29 k26 ) %) )

001 685.5 16.33 685.5 16.33 0 100
1CYC Fully Charged

002 685.7 16.32 685.7 16.32 0 100
1CYC Fully Charged

003 685.4 16.38 685.4 16.36 0 99.9 0
ICYC Fully Charged

004 685.2 16.40 685.2 16.40 0 100 0
ICYC Fully Charged

005 90 685.1 16.36 685.1 16.35 0 99.9 0
50CYC Fully Charged

006 50 685.6 16.33 685.6 16.33 0 100 0
50CYC Fully Charged

007 50 685.4 16.32 685.4 16.31 0 99.9 0
50CYC Fully Charged

008 50 685.4 16.34 685.4 16.34 0 10 0

50CYC Fully Charged

L- V- D- R- F- O-
Note:L-Leakage, V-Venting, D-Disassembly, R-Ruptiire, F-Fire, O-No leakage, no venting, no disassembly, no rupture
& no fire.
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No.

Sample No. Sample status

001
002
03
004
005 50,
006 20,
007 20,
008 20,

Le V-

Fully Charged

Fully Charged

Fully Charged

Fully Charged

Fully Charged

Fully Charged

Fully Charged

Fully Charged

D-

Name of Test ltems

~ilg)

685.5

685.7

685.4

685.2

685.1

685.6

685.4

685.4

R-

Before

F(V)

16.33

16.32

16.36

16.40

16.35

16.33

16.31

16.34

F-

Thermal test

O-

2(9)

685.4

685.7

685.3

685.2

685.1

685.6

685.4

685.4

After

k2(v)

16.19

16.21

16.18

16.22

16.26

16.30

16.18

16.24

Mass loss
(%)

0.01

0.01

Residual OCV

(%)

99.1

99.3

98.9

98.9

99.2

99.4

Test result

Nole:L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly, no rupture

& no fire.
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No.

Sample No. Sample status

001

ICYC Fully Charged
002

ICYC Fully Charged
003

ICYC Fully Charged
004

ICYC Fully Charged
005 50

50CYC Fully Charged
006 50

50CYC Fully Charged
007 50

50CYC Fully Charged
008 50

50CYC Fully Charged

L- V- D-

Name of Test Items

(9)

685.4

685.7

685.3

685.2

685.1

685.6

685.4

685.4

R-

Before

K V)

16.19

16.21

16.18

16.22

16.26

16.30

16.18

16.24

F-

Vibration

O-

2(9)

685.

685.

685.

685.

685.

685.

685.

685.

After

k2(v)

16.19

16.19

16.18

16.22

16.26

16.30

16.18

16.22

Mass loss
%)

0

0.01

Residual OCV
Test result

%)

100

99.9

100 o
100 0
100 0
100 0
100 o
99.9 o

Note:L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, 0-N o leakage, no venting, no disassembly, no rupture

& no fire.
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No.

Sample No. Sample status

001

1CYC Fully Charged
002

1CYC Fully Charged
003

1CYC Fully Charged
004

1CYC Fully Charged
005 50

50CYC Fully Charged
006 90

50CYC Fully Charged
007 ¢

50CYC Fully Charged
008 50

50CYC Fully Charged

L- V- D-

Name of Test ltems

i(9)
685.4

685.7

685.3

685.2

685.1

685.5

685.4

685.4

R-

Before

K(V)

16.19

16.19

16.18

16.22

16.26

16.30

16.18

16.22

F-

Shock

O-

2(9)
685.4

685.7

685.3

685.2

685.1

685.5

685.4

685.4

After

f2(v)

16.19

16.19

16.18

16.22

16.26

16.30

16.18

16.22

Mass loss
(%)
0

0

Residual OCV
(%)

100

8 8 8 B B

100

Test result

Note:L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly, no rupture

& no fire.
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No. > Name of Test Items External short circuit
Sample No. Sample status Max. EXter(”a' Temperature Test result Remark

001 55.4 ,
002 56.1 /
003 55.6 0 /
004 56.3 0 /
005 50 56.5 0 /
006 >0 55.9 0 /
007 >0 56.7 0 /
008 50 56.4 0 /

50CYC Fully Charged

D- R- F- O-
Note: D-Disassembly, R-Rupture, F-Fire, O-No disassembly, no rupture, Sc no fire.
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Name of Test Items Impact

Max. External Temperature

Sample No.  Sample status ) Test result Remark
re
009 5()"/(pr 98.9 /
010 Eﬁ)ﬂ‘%)y 105.6 /
oil eve ff/iapm 89.7 0 /
012 Eﬂ%py 103.7 0 /
013 % 109.8 0 /

1ICYC 50% Capacity

D- F- 0
Note: D-Disassembly, F-Fire, O-No disassembly, & no fire.
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7
No. Name of Test Items  Overcharge
Sample No. Sample status Test result Remark
014 ICYC Fully Charged /
015 ICYC Fully Charged /
016 ICYC Fully Charged 0 /
017 ICYC Fully Charged 0 /
50
018 50CYC Fully Charged 0 /
50
019 50CYC Fully Charged 0 /
50
020 50CYC Fully Cliarged 0 /
50
021 50CYC Fully Charged 0 /
D- F- 0-

Note: D-Disassembly, F-Fire, O-No disassembly, &no fire.
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No. Name of Test Items Forced discharge

Sample No. Sample status Test result Remark

022 /

1CYC Fully Discharged

023

1CYC Fully Discharged /

024 0 /

1CYC Fully Discharged

025 o /

1CYC Fully Discharged

026

1CYC Fully Discharged

027

1CYC Fully Discharged

028

1CYC Fully Discharged 0 /

029

1CYC Fully Discharged 0 /

030 1CYC Fully Discharged O /

031 1CYC Fully Discharged O /

50
032 50CYC Fully Discharged 0 /

50
033 50CYC Fully Discharged 0 /

50
034 50CYC Fully Discharged 0 /

50
035 50CYC Fully Discharged 0 /

50
036 50CYC Fully Discharged 0 /

50
037 50CYC Fully Discharged 0 /

50
038 50CYC Fully Discharged 0 /

50
039 50CYC Fully Discharged 0 /

50
040 50CYC Fully Discharged 0 /

50
041 50CYC Fully Discharged 0 /

D- F- 0-
Note: D-Disassembly, F-Fire, O-No disassembly, & no fire.
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